REPORT ON WATER
SUPPLY SYSTEM

For The

TOWN OF EXETER
NEW HAMPSHIRE

Prepared by:

WHITMAN & HOWARD, INC.

5 South State Street
Concord, New Hampshire

DECEMBER 1986



I.

1I.

III.

Iv.

VI.

VII.

TABLE OF CONTENTS

INTRODUCTION

EXISTING SYSTEM

A.
B.
C.

SOURCES
WATER TREATMENT PLANT
DISTRIBUTION SYSTEM

GROWTH TRENDS & FUTURE WATER USE

A.
B.

C.
D.

PLANNING AREA DESCRIPTION
DEMOGRAPHICS & LAND USE DATA

1. RESIDENTIAL
2. COMMERCIAL
3. INDUSTRIAL

EXISTING & FUTURE WATER DEMAND
WATER DISTRIBUTION SYSTEM - NETWORK ANALYSIS

WATER QUALITY

A.

RAW WATER QUALITY

1. DEARBORN RESERVOIR

2. EXETER RIVER

SKINNER SPRINGS

STADIUM, GILMAN, & LARY LANE WELLS
FINISHED WATER QUALITY
DISTRIBUTION SYSTEM

Gy O o W
. s e .

TREATMENT PLANT STUDY

GENERAL

. PROBLEM ASSESSMENT

ANALYSIS OF ALTERNATIVES

1. RAW WATER SOURCES
2. TREATMENT PROCESS

CONCLUSIONS & RECOMMENDATIONS

A.
B.

GENERAL
CONCLUSIONS

1. SOURCE
2. TREATMENT PLANT
3. DISTRIBUTION SYSTEM

RECOMMENDATIONS

1. RAW WATER SOURCES
2. WATER TREATMENT PLANT
3. WATER DISTRIBUTION SYSTEM

CONSTRUCTION COST ESTIMATE

PAGE NO.

1

o0 N N

10

10
11
11

13
19

24
25

25
27
30
30
32
33

34

34
34
39

40
45
54

54
54

54
56
58

60

60
61
63

65



FIGURES

Watef Distribution System Map
Population Projection

1984 Water Demand

1985 Water Demand

Population Areas

Proposed Connection-Lary Lane Well
Proposed Sludge & Supernatant
Recovery

Existing Water Treatment Plant

Overlay Node Map

Water System Demands

Future Water Demand

Monthly Sample Locations - Estimated
Arrival Times

Water Quality Data

Water Quality Data

Page No.

12

14

15

18
Appendix

Appendix

Appendix

Appendix

16
17

21

Appendix

Appendix



I. INTRODUCTION

The purpose of this report is to provide, in

detail, the results of our investigation of the

Exeter water system and to make recommendations for

the improvement and maintenance of the quality of

water being delivered to the consumer and to

provide for expansion of source and treatment to

meet projected quantity needs of the Town through

the year 2010.

The investigation took into consideration the

following areas of concern:

a. An estimate of current and future population

and water needs through the year 2010.

b. A review of water quality deficiencies in both

treatment and delivery systems.

c. The availability of raw water including both

quantity and quality as relates to treatment

needs and system demands.

d. Review of the capacity of the plant as to both

quantity and quality of finished water.

L e. Review of distribution system as related to its
ability to provide adequate flows at suitable

pressures and the impact of the system on the

quality of water being delivered.




f. Recommendations as to the best methods of
providing water in sufficient quantity with
consistently acceptable levels of quality
together with an estimated cost of construction

of the improved facilities.

IT. Existing System
3? A. Sources

- The Town of Exeter, New Hampshire can

presently obtain its water supply from two surface

water and four groundwater sources. The surface

water sources consist of the Exeter River and the

Dearborn Reservoir, with groundwater sources

consisting of the Skinner Springs and the Stadium,

Gilman and Lary Lane wells. All of the sources,

with the exception of the Lary Lane well, can

currently be treated at the Exeter Water Treatment
(J Plant located at Dearborn Reservoir on Portsmouth

Avenue. The three groundwater wells were at one

time pumped directly into the water distribution
system, however, due to poor quality and poor
construction, they are no longer approved as

ﬁj untreated sources of supply by the United States

Environmental Protection Agency (USEPA). A brief

description of the sources follows:



Exeter River water is diverted to the plant
through the River Pumping Station. This facility
was constructed in 1972 and is located on the
northeasterly bank of the Exeter River near its
confluence with the Little River and adjacent to
the Exeter Academy athletic fields. Water enters
the pumping station's clearwell through three river
intake lines. A 24-inch intake pipe is located at
the center of the river at an approximate depth of
12 feet, and two 12-inch intake pipes are located
on the river's bank at approximate depths of two
feet and one foot. These more shallow intakes were
installed to provide raw water with higher
dissolved oxygen ievels and therefore lower iron
and manganese concentrations. The lower intake
provides a cooler water supply, and one more stable
relative to temperature changes.

A 60-horsepower motor drives a vertical turbine
pump which can deliver up to 2.4 million gallons
per day (MGD). This water is treated at the
station with potassium permanganate to oxidize iron
and manganese. The treated water has an

approximate detention time of 35 minutes within the



l2-inch raw water main between the river and the
water treatment plant.

The second surface water supply is the Dearborn
Reservoir. This reservoir is located adjacent to
the treatment plant and has a capacity of
approximately 60 million gallons. Due to its
elevation relative to the plant, raw water flows by
gravity through the 1l6-inch inlet pipes (one at a
depth of 12 feet and the other at a depth of 17
feet below the overflow) into the intake structure
and thence through a 24-inch water line to the
water treatment plant. This reservoir was
constructed by impounding a brook and springs
around the tufn of the century.

The Skinner Springs are a group of wells
located near the Town line in the Town of Stratham
about 3800 feet east of the water treatment plant.
There are six 30-inch wells, two 42-inch wells, and
a 30 foot diameter collector well. Water flows by
gravity from the wells through a 10-inch pipe to
the treatment plant. Plant personnel estimate that
approximately 100,000 gallons per day can be

obtained from this source.



Three groundwater wells are located in the
southern section of Exeter along the banks of the
Exeter River. The Gilman and Stadium wells can be
pumped directly to the River Pumping Station
discharge line and thence to the plant or
reservoir. These wells have not been in operaﬁion
for a number of years.

The Stadium well is located approximately 100
feet southeast of the River Pumping Station. A
25-horsepower motor drives a deep well turbine
pump. This station was constructed in 1963 and has
a capacity of approximately 800,000 gallons per
day. A subaqueous water main beneath the Exeter
River connects this station with the Gilman well.

The Gilman well was constructed in 1950. A
20-horsepower electric motor drives a deep well
turbine pump. This facility has a capacity of
250,000 gallons per day.

The Lary Lane well was constructed in 1958,
approximately 2,000 feet south of the Gilman well.
This well is presently connected to the water
distribution system only. The 40-horsepower
electric motor pump has a capacity of about 800,000

gallons per day. A Cummings, four-cylinder

5.



auxiliary diesel engine and Johnson right angle
gear drive can be used to operate the deep well
turbine pump during a power failure.

B. Water Treatment Plant

The original Exeter Water Works Company was
incorporated in 1885, and began serving the Town in
1886. The original pressure filters were replaced
in 1906 by rapid sand filters. In 1924, soﬁe
improvements were made to the plant, including
construction of the water tank. The Town of Exeter
purchased the water company in 1950. During 1972
through 1974, the existing water treatment plant
was renovated and expanded.

The existing plant uses the traditional process
of coagulation, flocculation, clarification, and
filtration to treat the raw water furnished from
the above sources.

Plant chemicals are applied at a rapid mix
basin. Aluminum Sulfate (Alum) and Sodium
Aluminate are added at this point for coagulation;
caustic soda can be added to adjust pH to optimize
the coagulation process; potassium permanganate can
be added to oxidize the iron and manganese in water

from Dearborn Reservoir, and powdered, activated



¢¢¢¢¢¢

carbon is added to the water to remove taste and
odors with some reduction in the color of the
water. The mixed water then enters the
flocculation basins where it is gently agitated by
walking beam paddles to assist in the formation of
floc particles. The water then flows to
clarification basins where upflow, tube settlers
assist in the removal of the flocculation
particles. Accumulated sludge slides down the
inclined tubes and settles out in the clarification
basin where it is removed by sludge collectors and
sludge pump.

Settled water is chlorinated and then piped to
mixed media filters. These filters are constructed
in three layers - one of gravel, one of sand
quartzite, and the third of anthricite. Chlorine
is added prior to filtration in order to control
bacterial growth in the filter media. The filtered
water enters the clearwell where chlorine is added
for disinfection and causticvsoda is added to
reduce corrosion in the distribution system.
Finished water from the clearwell is pumped into
the distribution system by two, 2-million gallon

per day, high service vertical turbine pumps.



ITI.

The mixed media filters are cleaned through
back washing. 1In this process, water is forced
through the media in a direction opposite to normal
flow. The backwash water, together with sludge
removed from the sedimentation basins, is pumped to
lagoons adjacent to the plant. The heavier sludge
settles out of the liquid and the supernatant can
be reintroduced at the plant inlet to conserve
water and to aid in the coagulation/clarification
process.

C. Water Distribution System

Water, treated and chlorinated at the existing
water treatmeﬁt faéility} is pumped into the
distribution systém to méet the Town's daily water
demands. Exeter water distribution system consists
of approximately 22.5 miles of 4 to iz-inch cast
iron and,6asbestos cement water mains, two one
million gallon water tanks, and one booster pump
station. Constructed beginning in the late 1800's
to serve the downtown area, the system has been
expanded to serve outlying areas as shown on Figure
No. 1.

Growth Trends & Future Water Use

A. Planning Area Description




\

F7v95 QL 1ow e e e | B
- JHHSIWVH MIN YTLIXT )

VW WILSAS NOLLNGIYLSIA Y7L VM

~ ] ON 380917 e
LNOd FTMWVS - oS ¥ N — B N 1.. x

U0 oy
2
lllllll ., & ,‘\L/,s .

¥
Dy, *

— -

Taangy,

Al

L,

O.n’

N ¥3L500g E

AN \,\.
v.—/w\l.ﬂw“o

~ VY SR DN ‘9
 fisproy S /%
2 fdeng -&_._5.7/. \.Mm

o &

.,,M
ERE 74 M
i

_.»m..am.w

/
\ 1owag”
W A

o
&

13
e

Aoy mim:mm..“..&m ........ o = b Aﬂv NOITvis B
" >6m\<§\<\ 3L 7 o ; | : { s
P . N . X
] MR .,l.uu_, ]

S o
A XS

dipbug KA
R %

o ¥

N

L NW O A _ o KRR
N ALIHOVAY 77 .....\ N0 Lt Oe
/// ANIHLYZL AN..“\,AM,..\_H..\%..,‘ QST T
. SO ¢ ¥ < 740y ¥ A\
&@/.&. R T B A e £, 8y, a\%@ :
LY uy INVL YTV

.



The Town of Exeter is located approximately
twelve miles southwest of Portsmouth, NH. The Town
has an area of 19.5 square miles of which about 20%
is developed. Routes 95, 101, 88, 108, and 111 are
the principal highways serving the Exeter area,
making it easily accessible from Portsmouth and
surrounding areas.

B. Demographics and Land Use Data

The 1980 U.S. Census population for Exeter was
11,024. Having a land area of 19.5 square miles,
Exeter has a density of 4.4 persons per developed
acre. The Town's Master Plan, prepared in 1985,
presents a thorough discussion of existing and
future growth.

1. Residential -~ "Housing growth outside of

the downtown area has been considerable
over the past three decades. The early
part of this period saw mostly single
family home construction, but since 1970, a
growing number of multi-family units have
been built. There is évery indication that
pressure for‘residential gfowth will
continue unabated for the foreseeable

future. It should be expected that the

10.



remaining vacant land in all areas of the
Town will come under development pressure.
Even in the absence of sewer and water, the
area north of Route 101 can expect to be
developed over the coming decades".* The
New Hampshire Office of State Planning
predicts that the population in 2010 will
be 20,260. Figure No. 2 shows the
continuing rate of growth predicted by
NHDSP for Exeter.

2. Commercial - Existing commercial

development is locatéd primarily in the
downtown area and along Portsmouth Avenue,
with additional development along Epping
and Hampton Roads. "The current commercial
zones are logically placed and reflect
where businesses are located. The amount
of commercial land still available for
development is quite limited".*

3. Industrial - "The industrial zoned land

stretches along Epping Road and Route 101,
west of the intersection with Epping Road,
as well as along the railroad.

With the industrial park now filled,

and adjacent industrially zoned land quite

11.



2/00 0 1 i [ [} i ] 1
o /9800 |-
ﬂ~ /18600 |- ' /
/17400 |- /
i p 16200|- /
o
? /
5 15000 | - /
/r /
A %
N 13800 |- /
’ 12600 |- /
L //
/X
1400 |-
X /
/
10200 |- //
f‘ 1 1 1 1 3 i )
1970 1975 /1980 /1985 1990 1995 2000 2005
YEAR
POPULA TION PROJEC TION *
EXE TE/?, NEW HAMPSHIRE
* POPULATION PROJEC TION BASED UPON DATA FURMSHED

BY NH. OFFICE OF STATE PLANNING.

12.

FIGURE NO. 2



wet, the Town should look toward efforts to
utilize the strip of industrial land to the
south of Route 101".*

*Exeter Master Plan, 1985.

C. Existing and Future Water Demand

As shown on Figures No. 3 and 4, the
average daily water demand in 1984 was 991,000
galloné per day and in 1985, was 1,022,000
gallons per day. The peak demand for both
years was approximately 1,500,000 gallons per
day. Table No. 1 shows both the average and
maximum daily demands for 1980 through 1985.
The figures show a decrease in the water demand
in 1981, when Clemson Fabrics closed, however,
demand has steadily increased since that time.
Table No. 2,'bésed upon anticipated
development, shows projected water demand for
the year 2010 to be approximately 2.2 MGD with
peak flows approximately 3.4 MGD.
Corresponding population areas are shown on
Figure No. 5. 1In order for the Town of Exeter
to meet these peak demands and to allow for

emergency conditions and normal maintenance and

13.



Qe 3 LIXXMO

16

147

{34

L2/

Lo8

.95

.8z

.69

.56

MONTH

1984 WATER DEMAND
EXETER, NEW HAMPSHIRE

14.
FIGURE NO. 3

x,

/ o~ \ -

\x A ——A x\ ./x\ . ~

-_— Lot . r

/ AN
/ N -
7~ “a
—~ T
7 ~ —— - \\\A~
3 \ // ./ O\’. ————
- N 7 . \
~ 4 )
\\ // A o/ ~.. -

& a/"/ \ _

\ ve— P
/
/\ / o

° -

2 &= AVERAGE DAILY DEMAND -

o = MINIMUM DAILY DEMAND
3 x = MAXIMUM DAILY DEMAND
i 1 1 1 4 i ! 1 ] 1
2 3 4 5 3 7 8 9 /0 V4 /2



Qa3 OIIxFIML

L7

L6

15

L4

3

L2

17

x = MAXIMUM DAILY DEMAND
o = MINMUM DAILY DEMAND
O = AVERAGE DAILY DEMAND

MONTH

1985 WATER DEMAND
EXETER, NEW HAMPSHIRE

15.

FIGURE NO. 4

2



TABLE NO. 1

WATER SYSTEM DEMANDS

1980 - 1985
Average Daily Maximum
Year Gallons of Water Pumped Gallons Pumped Per Day
1980 1,114,712 1,466,400
1981 989,817 1,441,000
1982 913,373 1,514,000
1983 906,634 1,494,200
1985 990,525 1,460,600
1985 ’ 1,022,187 1,525,510

16.



(pdb 196°261°2)
66°225°1

eETY
SL°EY
00° 1SV
05°/8
80°¢€
] AN X
26 evt
86 v1¢
61 °€1I
€8°6¢
L2 ve

(pdb 0/6°212°1)
¥g 28

-

1v°68¢

€E°EB
€8°0¢
€€°8

(wdb) (ej0f (wdbB) [erajsnpui/{eLoiowuo’)
010¢ «aeap puewsq
J493eM aangng

(pdb 266°6.6)
66089

ey
SL°EY
96°9

06°/8
80°¢2¢€
¥0°1§
26 ¢l
G IET
9€°26
0S° L1
L2 Ve

(wdb) [erjuapisay

000°t1

048
006
SET
008°1
099
050°1
ov6°¢
00,2
006°1
09¢

50/

0102 4edj
DETWELS

uorjeindog

JUIHSAWYH MIN “¥313X3
UNVW3a Y¥31VM FNLNd

¢ "0ON 378VL

(pdb G88°068)
[9°819

L0°9GT
SL70ET
LETTST
v6 V1T
ST V1
£€6°8¢

(wdb) puewsq
J91eM burysixy

[81°6

SET
0SS

066
000°2
00£°2
059°T
09€
50/

PEYWELS
uoijendog
burysixy

:spejo}
A

11
01

N WO ™~ 0 O

N ™ <

-

eaay

17.



POPULATION AREAS
EXETER, NEW HAMPSHIRE
NOT TO SCALE
FIGURE NO. 5

CORRESPONDING POPULA-

: SEE TABLE NO. 2 FOR
TION ESTIMATES.

NOTE

-

2/ )\ s

v

B

hoy)

~
0
S

7

fay™J
7y,

i




repair, it is recommended that future sources
have a total capacity of 4.0 MGD.

D. Water Distribution System - System Analysis

Exeter's water distribution system was
modeled on a micro-computer for the purposes of
perfoming a Hardy-Cross network analysis. An
overlay node map of the system is located in
the Appendix. Pipe sizes, lengths, and ages
were obtained from the water department. Meter
records were used to estimate water demands at
each node. Following completion of network
calibration, the program was used to determine
expected pressures in the distribution system
under varying flow conditions and to evaluate
the effect of time and distance on water
quality in the system.

As shown on Table No. 3, the estimated

~arrival times for each of the Town's monthly

sampling locations has been noted. The two
locations with the greatest arrival time,
locations 1 and 2, are also those which give
the Town the greatest problems with low

chlorine residuals and non-coliform bacteria

19.



counts. For location of sampling points, see
Figure No. 1.

Agother related problem with Exeter's
distribution system is the lack of a major
water main through the center of Town. At
present, water from the treatment piant'flows
through a network of 6 and 8-inch pipes to
reach the west side of Exeter. Much of this
network is made up of pipes installed in the
1890's. These pipes deplete the chlorine
residual reaching the west side. 1In order to
provide the center with adequate fire
protection, it would appear that a l16-inch
water main would be necessary to effectively
connect the water treatment plant and the
Epping Road tank.

Exeter's water distribution system is
required to deliver high quality water through
23 miles of water pipes which'range from new to
very old. Many studies of water distribution
systems have noted increases in particulate
matter in the water (inorganic turbidity
particles and various life forms) introduced

via tubercules or other unknown sources inside

20.



TABLE NO. 3

TOWN OF EXETER

MONTHLY SAMPLE LOCATION
ESTIMATED ARRIVAL TIMES

Estimated
Sample Point Arrival Times
Location No. From WTP (Hours)
1 64.4
2 56.6
3 8.7
4 4.8
5 2.0
L ' 6 0.4
***** 7 2.9
8 1.4
9 7.4
10 4.2
11 10.5
12 0.0
13 ---
14 2.2
Lo 15 1.1
16 ‘ ———
17 2.6
18 20.3
19 : 0.6
20 0.9

Notes: (1) Travel time based on average day pumping 1.9 mgd.

(2) Times over 17.0 hours *, i.e. nodes 1, 2, and 18, would
take longer than time shown.




the pipe lines which cause water quality
deterioration.

There are five major factors influencing
the efficiency of disinfection in preventing
water quality deterioration. They are (1) time
of contact}between organism and disinfectant,
(2) concentration and type of disinfectant, (3)
number and type of organisms, (4) quality of
water (physical, chemical,) and (5) other
factors (temperature, mixing).

A relationship between chlorine
concentration and bacteria concentration is
determined by the Chick-Watson Equation:

N:NQG-KCT
where: N = number of organisms per unit volume
at time t.
No = number of organisms per unit
initially present.
C = Chlorine concentration.
n = Coefficient of dilution.
k' = Chlorine decay coefficient.
Chlorine residual concentrations and
bacteria populations that occur within a water
distribution system are both time and location
dependent. It would be very difficult to

verify chlorine travel paths and bacteria

22.



populations in a system such as Exeter's by
hand calculations or visual observations.
Therefore, in order to accurately determine
these parameters, we are currently working with
Worcester Polytechnic Institute on a computer
program called "CLNET". Using the Exeter
distribution system, this program determines
chlorine residual concentrations versus time
resulting from either primary or secondary
chlorinators placed at various locations within
the system. Expected bacteria levels are then
determined at each node as a result of chlorine
contact.and natural regrowth reactions.
) Other potential capabilities of the
program permit determination of the following:
(a) Water deterioration,-as it passes through
the distribution system, will be modeled.
Increases of turbidity may then be
simulated with this model.

(b) A combination of water deterioration and
chlorine residuals will be used to predict
trihalomethane (THM) production in the

system.

23.



(c)

IV.

To maintain a high quality water, potable
water networks must be continuously
monitored and often rechlorinated.
Although the practice of water quality
monitoring and rechlorination has been
followed for many years, a diagnostic tool
for quantitatively assessing the result of
such practices has not been available.
Water treatment, once the water has been
passed to the pipe network, is largely a
"rule-of-thumb" operation. The "last line
of defense" against drinking water
contamination, therefore, is far less
sophisticated than the treatment
technologies available at the water
treatment facility. Therefore, as a
result of modeling Exeter's distribution
system on the computer, we will be able to
determine the estimated k' factors for

each section of pipe in order to recommend

a specific pipe replacement program.

Water Quality

Water quality was examined from the

perspectives of raw water, plant finished water,

24,



and the quality in the distribution system as each
contributes to or impacts on the overall water
quality delivered to the consumer. Our study
included a review of existing water quality data
and a comprehensive field and laboratory
examination of samples collected from five existing
or potential raw water sources, the treatment
plant, and twenty-one distribution system
locations. (See Tables No. 4 & 5 in the Appendix).

For much of the time, the water delivered to
the consumer is of acceptable quality. It is,

however, periodically compromised by a number of

chemical and physical factors (discussed elsewhere

in this report) which cannot presently be fully

controlled in the treatment plant.

A. Raw Water Quality

There are presently three sources of raw
L. water available for treatment. The Exeter
River and Dearborn Reservoir are used as

primary raw water sources for the treatment

process. The Skinner Springs are used as a
supplementary supply, however, are not a
L reliable source for year round usage.

1. Dearborn Reservoir

25.



As with any surface:water, Dearborn
Reservoir is subject to periodic changes in
water quality due to natural and unnatural
impacts on its system. Normally, during
the late fall and early spring, its quality
is such that it can be satisfactorily
treated (see Table No. 5 for laboratory
data). During the winter when the
reservoir is ice covered and during the
spring when anaerobic conditions exist at
the bottom of the reservoir, managanese
tends to be reduced to its soluble state
and must then be removed by pretreatment.
Removal of the scluble manganese can
traditionally be accomplished through a
variety of oxidation procedures which
generally require a minimun contact time to
be effective. 1In the past, pretreatment
has been successful using chlorine as an
oxidizing agent, however, chlorine also
enhances the formation of trihalomethanes,
(THM) which are suspected carcinogens. Due
to the development of THM's, pretreatment

with chlorine has been discontinued. The

26.



most widely accepted and effective
treatment method for removal of iron and
manganese is oxidation by potassium
permanganate. This method has been
ineffective for pretreating the reservoir
water because of the inadequate contact
time between pretreatment and the
coagulation/flocculation process.

The reservoir is shallow (average
depth of 9 feet) which often causes
temperature changes exceeding 0.5 ¢ per
hour. This characteristic has caused short

circuiting through the plant which, if not

controlled, can lead to a decrease in

finished water quality. The inability to
control excessive temperature fluctuations
causes short circuiting in treatment units
and results in unacceptable levels of color
and turbidity in the finished water.

2. Exeter River

The Exeter River hés been utilized as
the primary éource of raw water for the
past 16 months (see Table No. 5 for
laboratory data). Like the reservoir, the

river is also subject to high

27.



concentrations of soluble manganese and
periodic changes in the water temperature.
Temperature changes in the river are not,
however, experienced as frequently nor with
as great a rate of change as those
experienced in the reservoir. As in the
reservoir, high concentrations of soluble
manganese are also found in the river. As
discussed earlier, application of potassium
permanganate at the source and contact in
the transmission line produces raw water at
the plant in which ghe manganese has been
oxidized and is readily removed by the
treatment process.

Tastes and odors resulting from algae
blooms in the river, are also experienced.
Powdered activated carbon, added in the
rapid mixer, removes most tastes and odors,
however, during the summer months, warmer
temperatures often aggravate this problem.
Taste and odors, along with less acceptable
warm water, often leads to complainls from

customers.

28.



Four sources of potential river
contamination have been identified which
could compromise raw water quality at the
river intake. Approximately 130 feet
downstream from the intake station and
above the dam, an unencased sewer force
main crosses under the river. If this
force main were to develop a leak, the
water at the river intake could become
contaminated with raw sewage. During
quality testing, arsenic in concentration
0.02 mg/l was detected. While this is
below the maximum contaminate level of 0.05
mg/1l, steps should be taken to locate and
eliminate this contaminant at its source.
A second source of potential contamination
comes from a recently constructed'storm
drainage outfall located just upstream of
the river intake. The area drained by this
outfall is fairly large and quite
susceptible to accidental spills, road
salt, and other de-icing chemicals, and
turbidity during heavy rain storms. Also,

the sewer force main discussed above

29.



crosses the drainage area. Should the main
break or leak, sewage could flow to the
river just upstream of the intake.

3. Skinner Springs

Skinner Springs can contribute a
maximum of 0.1 MGD to the total plant flow.
Présently, the springs are chlorinated
weekly and flow by gravity directly to the
filters. Because they contribute minimally
to total plant flow, we have discounted

them as a major source.

4. Stadium, Gilman & Lary Lane Wells

Although not originally included in
the scope of our study, we conducted an
evaluation of three existing wells for
their possible use as sources of treatable
water since future growth trends will
demand additional raw water sources.

‘A complete inorganic chemical and
bacteriological examination was conducted
on each well. (See Table No. 5 - Appendix).
An evaluation of the data indicates that
each of the supplies is treatable. High

iron and manganese concentrations and the

30.



presence of hydrogen sulfide prohibit their
use as untreated supplies. These
constituents, however, are treatable. Such
treatment could be accomplished either on
site or at the plant. The well casing at
the Stadium well is not sealed and has been
completely submerged by several feet of
standing water resulting in unacceptably
high bacteria counts. Reactivation of each
well will require sealing of the well
casings and thorough disinfection which
should correct the bacteriological problem.
These sources are also subject to potential
contamination by the storm drainage
outfall, leakage from the sewer force main
or drainage from two existing. landfills,
although not to the extent found in direct

withdrawal from the river.

31.



5. Finished Water Quality

Most of the time finished water quality is
acceptable (refer to Table No. 4 for finished water
laboratory data). Free residual chlorine and pH are
monitored on an hourly basis throughout the day.
Other parameters such as turbidity, color, iron,
manganese, chlorides, hardness, and coliform
bacteria are monitored on a daily and weekly basis.
The results of these and other analyses indicate
that despite the limitations of the treatment plant,
finished water quality is normally maintained at an
acceptable level. The successful production of
acceptable quality water is attributable to the
knowledge and dedication of the plant operators.
Given an almost total absence of proper controls,
they are required to constantly adjust chemical feed
to accomodate radical changes in flow and raw water

characteristics.

Although the average raw water manganese
concentration for 1985 was 0.24 mg/l, the average
finished water manganese concentration was less than
0.01 mg/l. This represents an effective manganese
removal of better than 95%. The finished water

turbidity since January, 1985, has averaged 0.07

32.



NTU, well below the maximum contaminant level of 1.
Coliform counts have been consistently zero and
there has been no indication of background bacteria
in the finished water at the plant.

6. Distribution System

Water quality in the distribution system was
evaluated as it relates to pH, alkalinity, iron,
manganese, turbidity, free residual chlorine, total
coliform bacteria, background bacteria, standard
plate count, and trihalomethane formation. Data
from laboratory and field analyses (see Table No.
4), show little change in the distribution system
alkalinity, pH, manganese, and total coliform
bacteria from levels found in finished water.
However, there were changes in iron, turbidity, free
residual chlorine, background bacteria, and
trihalomethane levels in some of the samples.

Total trihalomethanes (THM's) were determined
at three locations in the distribution system (see
Table No. 4). Concentrations ranged from 91 parts
per billion (ppb) to 97 ppb. The maximum
contaminant level (MCL) for total THM's is 100 ppb,
thus the concentrations found in the distribution

system are just below the MCL. We believe this is a

33,



function of two faétors -- (1) the treatment plant's
inability to remove the precursors for THM formation
(humic and fulvic acids) and (2) the high dosage of
chlorine that must be applied to assure a minimum
free residual chlorine concentration throughout the
distribution system. Reducing these levels may be
accomplished by improving the treatment plant's
ability to remove'the precursors and by improving
the distribution system with an objective of

reducing the chlorine demand in the system.

V. Treatment Plant Study

A.

General

Our study of the treatment plant consisted of review
of past plant records and water quality récords
together with site visits to investigate operation
of plant and raw water diversions.

Problem Assessment

Most of the time the quality of water produced
by the existing treatment plant is acceptable
primarily due to manual manipulation of the facility
throughout the day. The quality can be compromised
by a number of chemical and physical factors which
impact the treatment processes and water

distribution.

34.



Two major sources of raw water are available to
supply flow to the plant for treatment. The Exeter
River is currently utilized as the plant's primary
source of raw water and the Dearborn Reservoir is
used as a secondary supply.

Industrial development adjacent to the Dearborn
Reservoir has created storm outfalls which can
impact water quality. The Town has been carefully
monitoring this project since its inception and to
date has not observed an adverse impact.

The Exeter River is subject to rapid
temperature changes, warm summer temperatures,
increases in manganese, high humic and fulvic acid
concentrations, and potential contamination from
surface drainage, sanitary sewer river crossing and
two landfills in the drainage area.

However, it has been utilized as the primary
source for two reasons -- first, although manganese
is present in the river, the water is treatable
uéing potassium permanganate and secondly, since
manganese treatment is successful, the lower intake
may be used providing a cooler water supply and one

more stable relative to temperature changes.

35.



Although raw water quality from the Dearborn Reservoir
is acceptable for treatment, the supply is subject to more
rapid temperature change and increases in manganese that
cannot be treated. Field testing has consistently shown
that oxidation of manganese from the reservoir with
potassium permanganate is not possible due to the short
detention time (three minutes) between the intake and the
coagulation/flocculation process.

Short circuiting of flow through sedimentation basins
is a major problem encountered at the plant which regularly
impacts the treatment process, causing floc carryover to the
filter. 1If not controlled, turbidity break through at the

filters results, thus lowering the quality of the finished

water. Short circuiting within the sedimentation basin 1is

largely attributable to rapid water temperature
fluctuations, whicﬁ effecti&ely reduces detention time and
inhibits proper settling of floc.

The present rapid mixing process is inadequate for
efficient treatment. Air injection forces treated water to
bubble up through the center of a plywood cover. This
process was installed as a temporary measure which improved
the existing rapid mixing capabilities of the plant,

however, is still inadequate. Efficient coagulation

36.



[
S

,,,,,,,,

requires the immediate and uniform mixing of the treatment
chemicals with the raw water.

Presently, the flow from the plant is averaging about
1.0 MGD. Projected water needs of the Town for year 2010
indicate an average future flow requirement of 2.2 MGD and
maximum demand of 3.4 MGD. The existing facility cannot
meet these projected demands. Our study indicates that the
facility's present capacity is limited by the clarification
units. At the design overflow rate of 2.0 gpm/sq. ft.
through the tube settlers, the present maximum daily flow of
1.46 MGD is just below the maximum daily design flow rate of
1.58 MGD. These rates are all based on 24-hour plant
operation. In Exeter, the plant is operated over an 18-hour
period, thus, in effect, increasing the present average and
maximum daily flow rates to 1.35 MGD and 1.95 MGD,
respectively.

Presently, all sludge and filter backwash water is
discharged to a sludge holding pond. The supernatant is
pumped to two lagoons located adjacent to the Dearborn
Reservoir, from whence it flows by gravity back to the plant
intake. Examination of these lagoons indicates that leakage
into the reservoir is occurring which could lead to a
serious failure of the lagoon wall. Settled sludge is

dredged from the holding pond and from the lagoons and

37.



~hauled to disposal every few months. This system of

handling the sludge and filter backwash water has two major
limitations. First, the sludge is poorly settled and not
dewatered making its handling and disposal very difficult
and expensive. Secondly, recycling of backwash occurs in an
uncontrolled manner. Intermittent recovery operation can
upset plant processes if there is a temperature differential
between the raw water and backwash recycle water. This type
of operation requires changing chemical dosages at least
four times a day.

The 1972 plant renovations called for automatic

constant level/constant flow operation with the automatic

pacing of chemical feed pumps. Due to problems encountered

during construction, the subsiding basin had to be
eliminated from the flow concept together with automatic
flow and chemical control, which resulted in the requirement
for ménually setting filter flow rates. Presently, flow
control through the plant is a manual operation. The
operator must set both the raw water and filter flow rates,
balancing plant flow and meeting system demand. If system
demand changés, then the operator must change the plant flow

rates to meet the new demand.

38.



During the renovation, pfovisions were made to protect
the finished water pumps against low clearwell level and to
prevent both the clearwell and the filters from overflowing.

The chemical feed pumps do not automatically pace with
the changing flow rate through the plant, thus chemical feed
controllers must be manually reset with any change in flow
through the plant. Frequent motor failures suggest that
they are not adequately sized to drive the chemical feed
pumps. The linear response of these pumps to the manual
adjustments is also questionable. No pressure relief or
vacuum relief is available on the chemical feed pumps.

Also, accufate measurement of chemical storage tank levels
is not possible because the tanks do not have operating
level site guages. The chemical. feed system as it. presently
exists, invites operator error and seriously reduces the
efficiency of the plant chemical treatment.

The chemical storage area for sodium hypochlorite and
sodium aluminate is presently located in the garage, remote
from the rest of the treatment plant, and thus cannot be
inspected as frequently as necessary. No containment for
possible chemical spills is provided and the building 1is
poorly secured.

cC. Analysis of Alternatives

39.



Water quality and treatment problems confronting the

Town of Exeter as a whole cannot be addressed by a single

solution, but rather by a treatment approach which utilizes

several of the corrective options evaluated during the

course of this study. The following is a discussion of

various options that were considered to address each of the

problems identified above:

l. Raw Water Source

We have identified four sources of potential

contamination to the Exeter River raw water supply:
é ' the sewer force main crossing the Exeter River just
downstream of the river intake, the new storm drain
outfall located just upstream of the intake, and

7 two landfill sites located further upstream.

Corrective measures that could be taken to reduce
the chances of contamination from the sewer force
main and the storm drain outfall would be to

» relocate these facilities to points downstream of
the dam. An alternate approach to relocating, the

sewer force main would be encasing it in its

present location. Relocation of the storm drainage
and relocation or encasement of the sewer line
L would be effective but would be an expensive

option. Should contamination arise from these

40.




sources, then the option of use of existing

- groundwater sources through the plant would be the

most effective short term alternative. Once danger
from contamination in the river has passed or
corrective action has been taken, then the river
can be returned as a viable source.

Two supply approaches were evaluated for
controlling the temperature related problem
regularly impacting the treatment process. The
first would utilize existing wells as a source of
water with stable temperature, bringing these water
supplieé directly to the plant for treatment. As
demand increased, the well supplies could be mixed
with the Exeter River source in a controlled manner
sO not to create temperature changes of greater
than 1.0 degree C per hour. The second approach
would utilize the Dearborn Reservoir and its 60
million gallon volume as a temperature "shock
absorber". The critical feature to this approach
would be bringing the reservoir to thermal
equilibrium through destratification by aeration.

The temperature control option at the plant
and river station would require a sophisticated

controlling of both flow and temperature. During

41,



periods of rapidly fluctuating river water
temperature, the mix of river and well water would
be constantly altered to maintain a temperature
change of less than 1 degree C per hour. While

this method of control has been used successfully

in other installations, it is cumbersome and with a

more viable alternative available, is not
recommended.

A number of communities in New England,
including the City of Cambridge, Massachusetts,
have used a process of reservoir aeration for
controlling manganese as well as taste and odor
problems. This aeration process is designed to
Create constant movement of the body of water
bringing the water on the bottom to the top for
natural aeration and general mixing of the entire
body of water. One hundred percent (100%) mixing
can be achieved using this process and successfully
control the manganese problem. A side benefit to
be realized is destratification of the reservoir
and thus achieving thermal equilibrium. We believe
that this could be beneficial to Exeter in
controlling daily water temperature changes.
Achievement of thermal equilibrium would allow the

reservoir's 60 million gallon volume to absorb the

42.



impact of the summer's sun and the temperature
differential of supplemental supplies.

The point of discharge of the diversion line
from the river and well pumping stations is in
close proximity to the plant intake. So that full
benefit from reservoir aeration can be acheived, it
would be necessary to extend the diversion pipe to
a location farther up the reservoir. This point of
discharge was recommended by Weston & Sampson in
their 1968 report and remains a valid
consideration.

By bringing the supplemental supplies to the
far side of the reservoir, it would provide at
least 15 days of detention time for oxidation of
the manganese. This relocation could potentially
reduce or eliminate the need for potassium
permanganate (KMnO4) pretreatment at the river and
well sources. Hydrogen Sulfide found in the well
supplies would be oxidized as well. |

"The reactivation and renovation of the
existing wells would provide an additional source
of raw water for meeting future water supply needs.
The combined production of the three wells is

approximately 1.9 MGD, thus having the capacity to

43.



meet the present total flow requirements of the
Town.

An alternative to discharging river and well
supplies to the reservoir would be treatment for
iron and manganese removal at each source and then
flow to the plant for conventional treatment. This
would not address the problem of temperature
variations and the resulting short circuiting
within- treatment units. It would also require
additional staff time to operate and maintain four
individual treatment facilities. The same results
could be obtained by relocation of the discharge
point at the reservoir and the addition of aeration
facilities.

Lary Lane well is currently piped for delivery
directly into the distribution system. Without
treatment and station improvement, this is not an
acceptable source as judged by EPA. By tieing this
well with Stadium and Gilman wells, a proven 0.8
MGD sou}ce could be treated as a raw water source.
Since the pumping equipment at Lary Lane is sized
to discharge to distribution system pressure, it
would be necessary to install a new pump which
would reflect new head conditions at the common raw

water transmission main.

44,



2. Treatment Process

As discussed earlier, the facility's rapid

mixing process is inefficient. Although the

temporary air injection process has improved

coagulation, new chemical diffusers and mixer would

allow for proper mixing to occur and installation

,,,,,,

L would be relatively easy.

™ At the present time, the Exeter treatment

plant is effectively limited to maximum rate of
flow of less than 1.6 MGD by the clarification
- area. Because this flow is currently being

’ exceeded, we would propose the renovation of the
existing flocculation/clarification area and the

construction of an additional

flocculation/clarification area, which would be
located adjacent to the existing basins. These
ik modifications would provide the facilities

necessary to meet future flow demands. We have

considered two types of flocculation/clarification

units. The first type is conventional
flocculation/sedimentation and the second is the
L] super-pulsation high rate, upflow clarification

process. Super-pulsation is a relatively new

process which Whitman & Howard, Inc. successfully

45.




utilized in the renovation of the Burlington,
Vermont Water Treatment Plant. The high rate
process can be housed in a smaller structure and

does not require the use of any underwater

.mechanical equipment, however, head losses through

this unit are significant and if used, would
require pumping from the reservoir.

Consideration was given to the renovation of
the existing flocculation/sedimentation units.
This would effectively take the treatment plant out
of service for the period of construction. To
overcome this problem, there are two alternatives:
first, install individual green sand filters at the
wells on a temporary basis and secondly, construct
a second flocculation/sedimentation unit at the
plant. The green sand filter option was rejected
because of excessive capital and operation cost for
a limited supply. Renovation of the existing
flocculation/sedimentation basins and construction
of new parallel units would permit full operation
of the plant during construction and would provide
adequate capacity to meet all demands during the

design life of the plant and beyond.

46.



,,,,,,,

& 5
et

Trihalomethane (THM) concentrations found in
the distribution system border on the current
maximum contaminant levels established by EPA. It
is our opinion that any renovations to the plant
should incorporate corrective measures aimed at
lowering these levels. To effect a reduction, we
would recommend an approach of both reducing the
level of precursors (natural organic compounds)
required for THM formation and reducing the
concentrations of reactive chlorine needed to
combine with the precuréors.

The level of precursors available for THM
formation can be reduced by a number of control and
treatment methods. improved watershed management
and optimizing the processes of coagulation,
flocculation, and clarification can control both
the concentration of precursors entering the raw
water supply and improve its removal by
conventional means. Utilizing the existing wells
as a raw water source would also help to reduce the
total concentrations of precursors by providing a
source free of precursors. Properly sized and

operated treatment units, prior to filtration,

47.



should reduce the concentration of precursors and

thus THM formation.

Reducing the concentration of reactive

chlorine would involve two options. First,

recommended improvement to the distribution system

would allow for the reduction of chlorine feed

dosages presently required to maintain a free
residual throughout the system. Second, an

re alternate method of disinfection could be used to
reduce the concentation of "reactive chlorine"

hhhh needed for formation. One such alternative could
be the utilization of chlorine dioxide.

We have considered several options for

improving backwash and sludge handling. The basic

thrust behind each approach, however, is the
i separation of filter backwash water and the settled
sludge. Separation of the two would improve sludge
. handling by removing at least 60% of the water now

going to the lagoons and thereby simplify the

sludge dewatering and drying process.

All filter backwash water should be handled

separately from the sludge. Under our concept,
o filter backwash would flow by gravity to a recycle

basin. Backwash water would then be pumped at a

48.




controlled rate to the entrance of the plant. The
rate of flow would be a function of raw water flow
and basin level. Provisions could also be made to
decant supernatant from the proposed drying beds to
the recycle basin. This method of handling filter
backwash water would eliminate the impact of
differential‘temperatures and would allow for
constant recycling, eliminate the shock of
intermittent operation and allow for improved
chemical feed control. To insure aerobic
conditions in the recycle basin, provisions should
be made to aerate the basin.

An additional improvement could be achieved by
reconstruction of the existing sludge holding pond
into two separate settling beds and to alter the
existing recycle lagoons to settling beds, in which
drying could occur.

In additiqn to the above sludge handling and
drying provisions, it would be advantageous to
consider additional sludge drying capacity. The
possibility of construction of such facilities on
land owned by the Town on the north side of
Portsmouth Ave. was considered but rejected due to

the proximity to wetlands and the resulting adverse

49.



environmental impact. A second location adjacent
to the sludge holding pond offers an acceptable
location for increased drying capacity. Final
sizing and location is dependent upon any
- anticipated widening of Portsmouth Ave.

Automatic chemical feed and flow control is
essential in any plant renovation or new
B construction. Presently the staff must manually
balance plant flow and manipulate chemical feed to
accommodate constantly changing conditions. In our
opinion, the entire chemical feed and flow control
system should be renovated providing constant flow
operation at new design flow rates; automatic
pacing of all chemical feed systems; automatic, 24
- hour monitoring of pH, turbidity, and chlorine
throughout the treatment process and a computer
data acquisition system. In addition to
////// instrumentation improvements to the chemical feed
system, all chemical feea pumping equipment should
be replaced, properly sizing all pumps and drives

to provide chemical feed at defined dosages,

linearly over the entire design flow range. Also,

in order to provide adequate chemical storage space

" for sodium aluminate and sodium hypochlorite, a new

50.



chemical storage area should be constructed which
would provide both security and spill containment.
An option to the concept of improving and
expanding the existing treatment facilities is that
of construction of an entirely new plant and
abandonment of the existing plant. If the new
plant concept were to be selected, it would mean
that the existing plant would, of necessity, have
to continue operation during construction. Due to
the lack of space at the present plant site, an
entirely new site would be required. The obvious
location for a new plant would be at the Exeter
River pumping station. At this site, raw water
from the river and refurbished pumping stations
would serve as raw water sources, however, the
availability of substantial storage in the Dearborn
Reservoir would be lost. Because of the potential
for unanticipated pollution of the Exeter River,
this as a source of raw water, could be temporarily
interrupted, placing full reliance on the three
existing wells which, without the reservoir, could
not satisfy future water supply demands, even on a

short term basis.

51.



'ZS

Jo siesn TeT3us3zod JO OB 9yl JO osnedsq
3deouoo TerUuOTb®I 9Yylz polrdslax ‘goeT UT I839XY
J103 3xodeyg Atddns Jo3zem ® url ‘uosdwes R UOS3IBM
°éepeaap 991yl ©9y3 I9a0 ssaaboad eTgetosadde
Aue pezTlesa 30u sey 3deduod TrRUOTHSI Byl
‘snyl ATTenprATpPUl SpeeU WIS®3 IIOYS ITSYI 3ISeaT
Je SATOS 03 U®SOUD seY yodes ‘sTseq oaT3eaadood ®
uo sweTqoxd 9S8yl SsaIppe ukYl I9ayzeI 3ng swergoxd
- A3TTenb -pue suntoa Ie3em uedTITubrs peousTasdxs
2ARY SST3ITUNWWOD JO Joqunu ® ‘saeel g 3sed sya
ISA0 *B®IB 93l UT SUMO3} PUBR S3TITO SNOTIRA ¥yl 03
uorssTwsueIy pue ‘Ajroeded juswiesai ‘jusudoTaasp
e01nos Jo wexboxd SpTM-EBOIR UR DPSATOAUT
‘swiel Teisusb ur ‘3dsouocd sTYL ‘podoTsasp
sem uoTbax ,3seOD ®Bg, oYl J0J swelshks ATddns Iaszem
Jo 3dsouoo TeUOTIHSI ® ‘S,0G6T 92Ul UT buTtuutrbeg
*I939x1
JO UuMOJL ®y3z O3 2AT3IORIZI® a10w uoTldo IJo933e]
8y} oxew pTnoys 3ueld buT3lsTx® 8yl 3 A3roeded
peopuedx®e pu®e UOTI3RITTTJRYSI snsiea jueTd mau
® JO S380D SAT3}EISI JO UOTIRISPISUOD TRUII 9YL
"000°000‘€$ - 000‘00G ‘TS usamiaq obuea
pTnom A3TTIORI MBU B JO UOTIONIISUCD pur jueTd

JuswiesIl bUT3lsSTX® 8yl burtuopurge JO 3ISOD Syl



* €S

‘pojuswaTdwT o pTnOD
weiboad @Yz sJI0FJoq SOTIDUSTOTISOP IAS3IBM SNOTISS Aioa
U3TM pedei og pPINOM I939XF 3IBYJ uersw prnom weaboad

9yl jusweTdwT 03 pesaitnbsx oq pTnom yYOSTyUm swer swIl
SATSU®IX® BYL °*eBaI® 8l O3 S9DTAISS JO 3sod TINJ
J0F oTqTsuocdsel oq PINOM I939XH ‘Snyl ‘UOTSSTUSURIY

JO @3n0x syl buole ssT3T3luenb IJ93®M TRT3URISNS



A

9TURITRAR 8D0INOS (OW 8°'(Q [RUOTIITpPpPR ue sijusssadea TISM
suer AJerT “*gOW ST I®B3I03 ‘pesn bursg 30u ybnoyaTe
‘quetd sy3l ©3 poe3losuuod ATiusssad S9DINOS I93M

punoIsn °QI0Z IL9A 8yl ybnoaIyl puerwsp ATIEp WNWIXBPW pUR
obexea® AJsSTaes TITM PuUBR puURWSP JUSIIND IJIOJF aj3enbsape sT

S8DINOS 20BJFINS pPUR PUNOIL JO PISTA 8FBS TERIOI dBYL

820IN0OS 7T
SUOTSNTOUOD *g

‘we3sAs UOTINQIIISIP 98Ul UTYITM

pue ‘ssedoad juswieeIl SYl UT ‘SDINOS 9yl 3Fe SI03D0eJF

JO IJsqunu B O3 pPo3NQIIllR 9 Ued AqxtenbAﬂaoqoe;sxqu

ueyl ssoT STUL °suorqexquaoubo ossurbueuw pue

UOJT SATSS8DX® pPuUR JOPO pu®R 2353 HUTUISOUOD JUTRTdWOoD

Jo spotaad usaq saevy a19yz 3sed oyl ur ‘A3rrenb

arqeqaaooe JO ST sSISWNSUOD O} poIsATITep DHbursg gsojzem
SWT3 9Y3 FO ydNW JIO0J 33BY3I punoj sem 3T ybnoyity

cI93eM

POUSTUTI O3 ©DINOCS I93M MBI WOIJ Ssad0ad jusulzeaIl oyl

(g) pue ‘wej3sds UOTINQTIIISTIP 92Ul UTYITM A3TTenb asjzem

(z) ‘ssepoid juswiesxl oy3z url sizutod snoTaea 3e A3TTenb

Is3EM (1) :HBUTMOTTOF oYUl pe3leniess pue pe3ebT3IssauT

@aeY 9M ‘Apnis STyl JO oSInod syl butang

TRIS2USH 'V

SNOILVANIWWODHEY ANV SNOISATDNOD

*IA




*G6¢§

@ssuerbuew pue UOIT oonpsald AIsaTideIFs pInod sar1Tddns
ISATI pue TI®M 9yl JO 3uswiesalsad STTIYM °3IUS3UOD
ossuebuURW pue UOJIT pue sinjersdwsl UT SUOTIENIONTTF

ptdea Agq pejoeduT Alssasape ST A3TTenb xsjem mey
*9brviOlsS ITOAIODSDI
WOIF STgeTTRA® puRwWep wnwixew AysTties o3 A1ddns
TRUOTITPPR® U3TM ‘UDW z°Z JO purwep obeisar sining
oYy o3 Tenbs Arejewrxoadde eq pPINOM I93eMm MBI STCRTTRAR
Te303 @y3 ‘3ueld 92Uz O3 pPoOIDBUUOD ©C O3 SI9M TToOM
sue] Axe7 8y3z FI -°spesu s,umo] ay3z Arddns ATTni o3
ITOAI®SSI 9yl pPuR JI93M punoxb uo A(sI pue TemeIpyiTs
enurjuoosTp ATTaeaodwsl 03 Axessedsu aq Argeqoad
pInom 3T ‘anooo T{Tds B yons pinouys -*sTTTdsS I8®Yyao pue
‘unetoxzed ‘TeoTweyd TeTIUS3Ood 01 8DINOS STY3 bursodxs
snyl ‘wesrls aylx burizdedIsjuUT SIIOMIDU PROI SATSUDIXD
U3TM I939Xd UBY3} JI9Y3O SUMOI Ud3 3sea] 3' 3O suorizzod
sessedwoduUs voJIR SDbRUTRIP JISATY I939Xd oI
*dO5W ¥°€ JO puRBWSP WNWTXeWw pue qbﬁ rAM A
puewsp ®beisae QT0z Iesk 8yl Aystaes o3 A1ddns sjzenbepe
ueyl 2I0W B S38pTACad I93M MBI STJRTITIRA®R 8yl sSnyl ‘JoK
b'y burTrelol ssoanos TIe ‘gOW $°z ATezewrxoadde Te303
‘I9ATY 938X Y3 WOIF MOTJF JO UOTISISATP PUBR ITOAIDSOY

uxogaesg BUTpn"[DU'F ‘s8dInos soevIaANSg fJjuswleaJdl JI07F

bt



°9¢G

:A31Tenb aejem peystuTry uo 3doedut

ATosxeape UDTUM S8TOUSTOTIFOp 3ueld Jo sesage xoleu

®1e BUTMOTTCIF 8yl *FFe3rs burizeasdo syl JO UOTIBOTPOP
pue 9bpaTMOU O3 ©TQERINATIII® ST ‘SSTOUSIDTIFOP

jueTd I9Yy3zo pue s$TOI3UO0D uoIjzedTTdde TeOTWLaUD

pue MOTI ©AT3IDS9IF® JO ¥deTl ‘AjToedeo jueld sienbepeurt

usATb ‘aszem jyo A3rTenb poob Arsatierea eyg

Jueld 3IuswileadI] ‘g

*swsTqoad

IOPO pu® ®3S®} JIO0F STTQSUOdSaI SOTTI3RIOA JO TrRAOWSI

pue ‘ossurburw pu® UOIT FO UOTIBRPTXO ‘sainizexadursy

WIOJFTUN 2310w JI0F 8apTacad JTTM STYL °*ITOAISSSJ

2y3 3® A3TTTqedeD UOT3IRISE® JO UOTITPPR oyl AQ posssippe

90 3seq ued suoTj3eTIRA @anjersadwsy prdead ayl pue
®sauerbURW pue UOIT FO TeAOWSI UT AJITNOIFITP 2UL

*A3TTenb as3em mea ut quﬁ;o;;un

daow 9pTaoad pue uoTjzuslep I9buol I0F epTacad TTIM

obaeyosTp 3O 3uTtod P83EDOTSI ¥ *ITOAISSSI 89Ul UTUITM

SWT3} uOT3IUS}8p o3enbepe 10F epTaoad 0u S80pP OYLJIUT

3ueTd oUy3 o3 3usdoelpe ATs3eTpaumiT UOT3IEIS putdund
I9ATI 2yl woxy adtd obaeUDSTP SYl JO UOTIERDOT 9yl

*90JINOS JITOAJSSSI 88Ul WOIJF POAOWSI ATSATIODIID

®q AT3uesead jouueD S31USN]TISUOD 2S8Y3 ‘SUOTIRIIUSOUOD



LS

MOTF 8DUTS cATTenuew psisnlpe sq AT3usiind 3snu
TOI3UO0d MOT3F 3ueld pue jusudinbe peez TeoTWaYD °*pP
*sdeds I93TTJF peosnun

AT3usssad bursn pepTAOJdlaq ued pue ‘Aaessodasu

99 TTTM A3Toeded I93TTF TRUOTITPPE ‘I2a9MOY
‘peysemidrq burteq Ie3TTF SUO UITM puewsp ATTep
obeioa® 3uSIIND ISBW UBD ;s/ﬁdﬁ ¥ 3O A3toeded
ubTsep ® Y3Tm SISJTTIF eTPSW poOXTW DHUTISTXS oYL 'O
*SMOTF

puewsp saniny 3es13 Arasdoad o3 AaesssosuU ST
A31oedEd UOT3EDTITIRIO PUBR UOT3IRINODOTF TRUOTITPPY
‘uor3zexaedo HDOTO-8YI-pUNOIR UFTM USAS OOW O°T
ATs3euTxoadde Agq Ai;oedeo jueTd pesox®e TIIM SMOTTF
®In3ing -uorijexado Inoy-pz ueyl Iayzed potasd
Inoy-gT uUe DbUTINP 3INO POTIIRD ST 3JUBWIESIY oSnedaq
A1ebaeT puewep jusxaInd I0J s3enbepeuT ST s3TUn
UOT3RIUSWIPSS pu® UOTIBTINDDO0TF JO Ajroeded -°q
*STeDTWSYD JO oSN TEeDOTWOUODd 3Sou

o)RW pUR JULBWIRSI} ISYJFANI I0J Io3em oyl agedsad
Atasdoad T1TmM ‘uoTie3Thbe 3uedtyTubrs 103 epracad
UDTYM pue poszTs ATaesdoad sae qoxﬁm SeT3TITOoRg
‘pPoASTIYD® 8 3J0UURD UOT3IRWIOI DOTJF TEOTWOUODS pue
Jodoad yoSTUM 3INOUITM STeDTwaYd 3Jo uorsiadstp aood

Ut bur3insex seT3ITTTORF XTw prdex sjenbepeur ‘e



*8G

we3sAS UOT3INGTIIAISTQ

*obpnTs

9y} FO TesodsTp TeRUTF TEOTWOUOD® SJI0W pue bBUTTpuRy
PeTIITTdUTs AT3e2Ib UT S3TNS8I PUR UOTIRIJUSDOUOD
°bpnis JFO poylsuw SAT3IDS9IIS Isow © ST 2HpNTs wnie
JuLWILDIY J93IeM JO DbUTMRY] pu® DBUTZSS8IJ *SUOSESS
Is3uTm ybnoayi uoTizusizsx sprtacad TTTm Aztoeded
butiap obpnis TRUOTITPPY °A3TTenb Iejem paystutys
poaocaduT pue uoT3edTTdde TROTWSYD 3JUBLISUOD

9Jow UT 3ITNsSdx TTTM 3ueld oyl JO 3ISTUT 8yl O3
juejeuxsdns 9bpnTs peT3ISS pPUBR YSemydoeq JO uInial
IUERISUOD ATSAT3IRTSI I0JF SUOTSTAOId Y3ITM SWeDI}S
ysemideq pue sbpnis ayiz yo uolzeaedsg ‘sweTqoiad
TesodsTp TeUTZ pu®e bBuTlipuey ano;;;kaﬁu;sneo
®AT3ID®FFSUT ST buthap ebpnis -*sebueyd burzeasdo
oATsuU®3x® saaTnbsx UYoTym 3us3zxTWIL®3IUT ST ueTd sy3z
03 uaIni3isy *3I9TUT ueTd 8aylx 03 uinisl zuearrursdns
pue bUTT33®S JI0J UOCOHRT °bHpnTs B 03 pabaeyosTp
AT3usaInd oI J9o3BM USEMIDRQ JI93TTF pue obpnis °o
*A1ddns xs3em mea uTl abueryd

yoes jO SWT3 9Yy3z 3e pejisnlpe ag 3snw uor3zeotrdde
TeoTwayd pue MOTF 3jueld ‘Aep burizeasdo syl butanp
Axea juejzeusedns ysemyoedq pue obpnis woiJ MOTJF

uinisa pue sS8dJINOS J93vMm MBI WOIJ :].U'Q'[d °2U3 03



‘69

pue ‘ITOoaJ®sSeJ 99Ul UTYITM DBUTITNOITO 33I0oUs 3usasad
03 @xejurl 3jueTd SYyl wWOIJ SOUBRISTP JI9232I6 ®© 03

SUTT ©bJIevUDSTp ISATI pue [IOM PBUTQUOD ©3IBDOTSY *O
*euTl

Ie3em meI uoTlels burtdund ISATI pue TIoMm UOUWOD oYl
UTy3lTm sanssead obIeydsTp UT sebueyp woI burjzTnssd
SOT3STI®IDRIRYD OTITNRIPAY 93BPOWODDER O3 TIeM aueT
Aze7 3e juswdinbs butdwund peay-mOT MBU TTRISUTI *q
‘odtd sbaeyosTIp s, TIoM

URWTTH pue wWNIpels DBUIISTX® 8yl 03 TIoMm sueT AJgeT

woxF uoT3Ioeuucd odTd AI3UNOD SSOID B OPTAOIg °®
S80JINOS JI93BM MBY T
SNOTLVANHEWWODIY

*UOTSU83X® puk 3juswederdsa

Jo weaboxd ® 03 SB SUOTIRPUSULWODSI poTTe3Idp FTwiad TITM
Apn3s I19388DI0M ©Y3l JO UOTISNTOUOD PUBR UOTIBNUTIUOCD SYJ

*adTd 8Uy3 JO UOT3ITPUOD 9Y3l O} PUR SUTRW pRZTSIapun Auru

U3TM we3sAs a9yl JO UOT3IRINBTFUOD 8yl 03 aTge3lndgriiile

ST STUL *AT3US3STSUOD wa3lsis 8yl 3noybnorys

TenpIsesd SUTJIOTYD ® UTRIUTRW O3 oT7geun aIe Tauuosisd

butjexsdp “cwe3lsAs UOTINQIAISIP ©Y3l UTIUITM pPOYSTUTWTIP

sT A3TTenb 3oyl ‘A3TTenb oygejzdsooe jo ATTewiou

sT 3ueTld 9yl HuTA®ST IS3M POYUSTUTF OTTUM

*o



‘09

*juel DUTPTOY J93BM YSemydeq JO UOTIDNIFISUOD

I03 eoeds Aaesssosu opTaocad o3 sbeaeb ysTtiowsqg g
‘wep o3 AjTwrxoad

UT UOT3IDNIFISUOCD JO AJTTTICISESF SUTWISIS®P O3

93Ts 3ueTd 8yl Jo AsAaIns TeOTUUYDS3O0SD © 30NPUO) *®

Jueld JjuUswWlIeSI] IDIBM

*AjTTenb Je3zem mea uo 3oedwT A[eosIsApe pPINOD

3eyy juswdolsasp pesodoad pue BUTISTX® AJTIUSPT

03 AI03USAUT peysSIeilem ISATY I93I9XHT UR 83BTIJTUT
pInoys Ie3exy ‘3IuswdoTeasp peaTloizuocdun Agq pojzoedwT
ATesasape aq 30U TTTM A3TTenb xejem eyl OS uUMOg
'Yl UTYITM STOIIUOD poaysaesizem gadoad -s3zenideiie

O3 WeY3lRIIS UT STERIDIFIO Y3ITM JusweaIbe Y998

*eaJe obeuteap ITOAIéSéH uxoqiesg oyl JI03F weaboad
Juswebeuew paysasizem e juswaTdwT pue doTsasg 3
*STToM URWTTIDH pu® wnTpelis BbuTrisTxe @3RAOUSY °®
*uoT3enTidde TedDTWeYD JFULISUOD

A1eaT3eT®x U3zTm pesooad o3 suorieasdo juetd burTgeus
S3USN3T3ISUOD @saUebURBW PUBR UOIT JG UOTIBPTIXO

I03J 6u1pIAo;d pue suoTt3ienioniy sanjeasdwel prdea
buTjeutwTT® snyjy ‘pepusuwodsr ATHuoils ST ITOAISSDI
Y3} JO UOT3IRISBER ‘TSAST JUSISTSUOD ATqrRUOSERDI

® j3e pautTejuTeuw 9 ued A3TTenb asjem mex eyl og  'p
*UOTIBPTIXO

®ssuebURW puER UOJIT JOJ SWTII UOTIUSId®P opTaocad o3



“T9

*SmMOTIF aaning x03 A3toeded spraocad o3 3Tun uorzesind
Jadns TeTTeIed M3U 3ONIFSUOD pue poylzsuw uoTizesind
Jodns 93°pOoWOOdE OF FTUN UOTIBOTIITIRIO /UOTIRTNODOTT
pbutasTx® 3onIazsuooeax ‘adsoucd butaesind

Jadns 3o s3tnsax Apnis 3071d sat3tsod pue s3Tun
butraisTx® JO ®sn Jo s3Tnssx sTqeadedorun buTtwnssy 'y
*uorjerado JUSTOTIFe oprTaocad 03 3ITUR XTW

USBTJF 3IONIFSUCDSI ‘3JTUN UOTIBDTFTIRTO /UOTIRTNODOTT
bur3ystx® JO @sn Jo s3Tnsex alqezdeooe HuTtunssy b
*3dsouod UOT3BOTITIRID /UOTIRTNODOTTF burjzesTnd

Jedns e Kpnqquotxd 03 10 AjToeded psatnbex

Jo 3Tun ToTTeaed JIRITWTS ppe O3 JI9Y3ldYM SpTOap SWTI
IBU3 Y 3TUN UOTIBDTITIARID/UOTIRTINODOTF DBUTISTX®
uT butpeol ®Jge3zdedoe pue ADUSTOTIIS SUTWISISP
‘butieasdo pue soeTd ur sT juswdrnbs uoTjeise

pue pepusilxe ST aUTT ATddns a93em mea I93IV °*J

| *S2JIN30NI}S I9B[TJ pesnun

AT3uessad butsn A3toeded I93TTJ peppe IONIFSUOD *o
*A3Toeded HUTAIp TRUOTITIpPpPE

JONIISUCD pue S1BTITTTORI butdip obpnis se saies o3
SUOObeT J93BM ysemoeq pue ebpnTs BUuT3ISTIX® IBITVY °pP
*s8T3T7IoeI butdwnd uanjzsax pue

duel BuTpIoy Io3em ysemyoeq po3eIS® 3IDNIAISUOD *D

VA



°Z9

ATaee 3Twisd 03 pue ‘SSTITTTIORI JUSBWILSIZ pPUBR 8DINOS

031 sjusweaoxdwT ATaee apIaocid 03 IBpPIO UT

sjusuwsacidwl pepuswWWODdY JO DBUuTseYyg po3lisabbng
*SUOT3ITPPR pue

Jusweoerdea uTew Jo weaboad e ueld 03 Apnis 3eyl jo
S3TnsSal 8yl osn pur Uoe3IATOd JeqseoioM 31e AemIspun
AT3uexand Apnis we3sdAs UOTINATIISTIP o2U3z o3o7dwo) °*q
*JI9319Xy JO UOTIDSS JISOMYUIIOU 8yl

O3 puU®B BSJI® UMOIUMODP ®U3} 03 8dTaJss poaoadwT apraoad
03 uely ebeiozs peoy burddg sy3z pue zueTd juswleLIl

®U3} US®dM3ISQ UTBW JI9IBM UDUT-9T B 3IDONIJSUOD *®©

we3sAS UOTINQTIISTQ

*sebeino remod butanp uorizeasdo juerd SnonuT3uUod
sansut 031 A3roeded asmod Ag-puelis spTaodg ‘U
*SwW93SAS pesaJ pur a2bviols

TeoTWaYD &3edOT2x !ssaTap pue sdund pssF mau JIo0JF
butptaocad welsds pesj TeoTwsyo aaT3us apeabdn -(
‘TenpIssl SUTJIOTUD pueR &'A3TpTqani

‘Hd I03 uOT3RIUSWNIFISUT HBuTIojzTUOW pue HutzATeue
opTACIg ‘*seT1ddns ISATI pue TToM JO ubxqexado
o30weI U3Tm I8yisbolx A3TrTgeded doqs-qze;syquer
eptaocad pue ST9AST UR3} UOTINCTIISTP DBuTIolzTUOW IOF
butaejzsweTey TTe3ISUIl ‘uoT3zeiado MOTI 3uelsucd uodn

pesed STOJIJUOD pu® UOT3IRIUSWNIISUT MmeU TTeISUT °T



‘€9

*SMOTTOF
UDTUM ‘/,S93IBWTISH JISOD UOTIONIFSUOD, UT UMOYS ST
SuoT3}epUBUWODSI 99Ul JO butseyd peissbbns ® ‘sidsouod

UOT3RJUBWTPSS /UOTIRTNODOTF SATIRUISITE® JO UOTIENTRAD



000',88s

000‘s0¢
000°'289s

000°0T

000’€L

000°‘0LT

00002

000°‘sc

000‘00T

000‘0¢€

000‘0CTS

"9

:I @seyd Te3IOoL

ibut3juop 3 ‘rabum 20¢
:Te30L

JIO3RINDDOTS
butilsTxd - SOT3TIIOo®RJ
XTW pTIdey 30NnI3suod

suoober] bUuT3ISTIXH
3IONIQISUODDY X SUOOHEeT MBN
1onxjzsuop-speg buthkig obpnTs

‘D39 ‘STOI3UOD
butdtg ‘sdung ‘HBurpTIng-urseg
I93eM Usemydeyg IDONIISUOD

sbeaen ystTowsg

931TS 3JIURT4 3JIuUsWIedI]
- Aeaang TeOTUUDS3O0®DH

jusudtnby % suoTrjels
butdung 7o uoT3IRITTITIQRUSY
—-STI®M UBWITD 3 WNIpels

STOX3U0D % burqny ‘gossaadwo)d
IToAaaesayg-jusudinby uorjeasy

"33 /0%$9°I1°d.CTI~.,005"C
IToaI®s®y dn SuTTT I93IBM

mey IoATY ,ZT UOTSUS3IXH

STOIZUOD B JIOIOR
dung meN-TTIoM sueT AJeT

*3F/0¥$9°I°d.CI-,000'€
TTeM URWTTD O3 TI°M
suer] AxerJ-uoT3ioguuo) adTg

ALVWILSH LSOO NOILDAYLSNOD
SINEWIAOYdWTI WHLSAS ¥HILYM

*H'N ‘¥EIIXH

S
NN

I dSVYHJ



"G99

000°8.8S :y~-II ®seyd Te3I0L

000‘€0T :buT3zUOD ¥ ‘- IBu¥ 20¢

000°sL9s :Te30L

000‘0¢ Jomog Ag-pueis TTeISUI °*%

000‘0ZT Swe3sAg pesg TedTwsyd 3 STOIIUOD
UuoTiejusuinilisu]l msu TTe3lisul *e

000‘61¥ s3TUn

UOT3PIUBUWTIPSS /UOTIRINDDOTA T[STTRIR]
IONIFISUOD X DUTIASTXH ©31vAOUSY °7

000‘90TS$ SISJITTA oML
JO uoT3onIlsuo) o3oTdwod ‘T

UOT3B3USWIPOS-UOTIRTNODOT I PIRPURIS-V-TT HUSVHA



‘99

000’'191'28
000'¥LT'T
000‘L88 s :g-TII % I seseyd JO Te3IOL
000‘¢69L’Ts
000‘8L8
000‘L88 § :¥-II % I seseyd JO TeIOL
000‘¥LT’'1$ :g-II @seyd Te3OL
000’¥6TC *butjuop 3 ‘-abuyg g0o¢
000‘086 $ :Te30L
000‘0¢ 1emog Ag-puelis T1e3Isul  “‘y
000021 suwe1sAsg
peed TeDTWSYD % STOIIUOCD
‘yoT3R3USWNIFISUT MON TTRISUI *¢
000‘vCL s3Tun uoTlesIng xadng

ToTTRI®Rd 3IONIJSUOD R SITUN
UOT3R3USWTIPSS /UOTIRTNOD0T A
BUT3ISTXE UOTIONIFISUODSY ¢

000'90T § SI93TTd OML
Jo uoT3onizsuo) szeTdwod T

s3Tun uotzesindiedns-g-II EASVHA



000‘81IC 1S

000'€¥C
000°‘cL6 _$
000°'sL9
000’00t ¢

"L9

*but3juop % ‘-abud 57

1 Te30]

"3F/SL$9 URAIN-UON ,000°6
"33/00T$PURAIN ,000°€

jue] peoy butddyg
03 3JIUBRT4 3JUswWIRDIL
UTeW JI931©BM YDUT-9T MON

WHLSAS NOILNITIALSIA



X

I

a N 4 d4 4 V¥



Table 4
WATER QUALITY DATA

Paramter D1 D2 D3 D4 D5 D6 D7 D8 D9 D10 D11 DI12/F1** D13 D14 D15 D16
pH 8.0 8.3 8.1 8.2 7.8 7.8 7.9 7.6 8.1 8.2 8.6 7.7 8.0 7.9 8.4
Alkalinity (mg/e) 27 27 27 29 25 26 26 25 26 - 26 28 26 27 26 26
Carbon Dioxide (mg/e) - - - - - - - - - - - - - - -
Aluminum (mg/e) mo.ou
Barium (mg/e) 0.02
Iron (mg/e) 0.09 0.13 0.06 0.57 0.06 0.04 0.10 0.04 0.03 0.09 0.04 0.03 0.08 0.05 0.06
0.03 0.06 0.02 0.03 0.03 0.06 0.04 0.04 0.05 0.04
Manganese (mg/e) <0.01 <0.01 <0.01 0.04 <0.01 <0.01 - - <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
Sodium (mg/e) 12
Calcium (mg/e) 11.6 9.8 11.4
Chloride (mg/e) 15.5
Color (Cu) 5 6 4 39 2 1 6 3 2 5 3 5 4 4 2
3 3
Fluoride (mg/e) 0.02
Hardness (mg/e) 47
Nitrate-N (mg/e) 0.25
Sulfate (mg/e) 22
DS (mg/e) 120
Conductivity (mohm/cm) 175 172 169 172 185 156 171 171 166 172 170 168 167 172 168
Turbidity (NTU) .23 .30 .24 .28 .22 17 .24 .17 .09 .38 .20 .13 .17 .13 .24
44
Dissolved Oxygen (mg/e) 10.4 9.8 10.0 9.5 9.7 10.0 10.7 10.0 8.7 11.2 10.1 10.9 9.8 10.2 10.9
Total Coliform
(coli/ 100 ml) 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0
Standard Plate Count (#/ml) 4 2 4 0 : 11.0 2 7 26 5 8
O»N (Free) (mg/e) 0 0 0.9 .15 .3 1.7 .15 1.5 1.25 .65 0.6 1.8 0.8 1.2 45
O—N (Total)(mg/e) .15 .15 1.05 .25 .45 1.85 .25 1.7 1.35 .85 .75 1.9 1.0 1.4 .60
Background Bacteria
(#/100 ml) 1 0 0 0 0 0 0 115 0 0 0 0 0 0 0
Total Trihalomethane (ppb) 98 91-97

* Finished Water

Treatment Plant



-
4o

WATER QUALITY DATA

Table 4

Paramter D17 D18 D19 D20 D21 D22
pH 7.8 8.8 8.4 7.8 7.5 8.1
Alkalinity 25 28 26 26 27 26
Carbon Dioxide - - - . - -
Aluminum
Barium
Iron 0.07 0.04 0.03- 0.05

0.03 0.03 0.03 0.03
Manganese <0.01 <0.01 <0.01 <0.01
Sodium :
Calcium 11.2 11.5 11.2
Chloride
Color 4 2 2 2 5 5

5

Fluoride
Hardness
Nitrate-N
Sulfate
TDS
Conductivity 176 174 172 166 183 166
Turbidity .16 .24 .16 .20
Dissolved Oxygen 9.4 9.9 11.3 10.6 10.9 10.3
Total Coliform 0 0 0 0 0 0
Standard Plate Count 0 3 2 1
OHN (Free) 0.4 .15 1.2 1.6 .15 .65
OHN (Total) .55 .35 1.35 1.75 .20 0.8
Background Bacteria 0 0 0 1 0 0
Total Trihalomethane 97



Table 5
WATER QUALITY DATA

Parvamter S1  s2 S3 sk S5

pli 6.9 7.6 7.9 8.2 9.3

Alkalinity (mg/l) 18 31 133 178 122

Carbon Dioxide (mg/1) 10.6 7.0 - 0 0

Aluminum (mg/1) y
Barium (mg/1) 0.07 0.09 0.10 0.12 0.09

Iron (mg/1) 0.51 0.32 1.06 0.34 0.04

Manganese (mg/1) 0.03 0.02 0.63 0.31 0.12

sodium (mg/1) 14 18 13 22 8.4

Calcium (mg/1) 8.4 13 40 47 28

Chloride (mg/1) 21 28 20 35 13

Color (CU) 150 75 25 30 5 . .
Fluoride (mg/1) 0.05 0.05 0.07 0.16 0.08 Sample Point Locations
Hardness (mg/1) 35 50 140 160 96 ) . .
Nitrate-N (mg/1) .22 0.17 0.17 0.14 0.33 51 River Pumping Station
Sulfate (mg/1) 10 12 27 36 29 S2 Reservoir

TRS (mg/1) 67 128 190 270 160 : Wel
Conductivity (uohm/cm) 88 182 300 410 230 >3 Stadium Keli
Turbidity (NTUD) 2.1 2.0 2.2 6.3 0.11 S4 Gilman Well
Dissolved Oxygen (mg/l) 9.4 11.0 4.6 3.2 4.0 S5 Lary Lane Well

Total Coliform (coli/100ml)

Stnd Plate Count (#/ml) 380 175 1260 105 42
Cl, (Free) (mg/1)

C1; (Total) (mg/)

leiperature (°C) 15 16.2 7.5 7.5 8.0



AT

9 ON F&N9lS
T7IM INVT AHFT = NOILLIOINNOD dISOI0HS

dINNILNOOSIT T8 OL
WILSAS GIHLSIG OL
JOHVHISIT LSIXT

pore—————ta—

77IM
INV'T

NO/LIINNOI
&l d0Hd

773IM
N9

TTITW Jdodd X

WNd
SINE- | VLN $

\

o 994 WIHD dOHd

"e/ )o,




SLUDGE LINE

FIGURE NO.

\7

0aq749
HIL NS

INIT HSYMNOVG—~

9 8 S #5038 01 % _M
IMT 390n7S 1SIXT 5
ot (dAL) MO THHINO N
AHINODTY 1SIXT LNV LVNEINS w W Wm
[ 11 \\EQD.N Y ANV L VNS TS~ | 2 _ﬁ_ W 0
> o . —~ O D > ~
W ‘ ) 30 o=
)
N v £y c# /# wn/ ~ _m,n_
© . 4 Ly
5 7 a74g O
R F9an7s w
5 Ny
W (dALl) avd 9]
3 HSV IS 901175




66

&/

108

134

63

64

65

3>

™

Sy
02
il 63 28
~.5— 6l
29
&
b /O7
o
Ll
&/
13|
30

%o

84

100
9/

g9 )

83
85

36

)

34 s

82

86

/6

7

EXETER, N.H.
WATER DISTRIBUTION SYSTEM

NODE MAP
SCALE : £ =800

FIGURE NO. 9

a7

-~ /09




/
/ \ PROP. SLUDGE DRYING

/ / : PROP. BACKWASH TO
/ / b BACKWASH BASIN

2PDEARBORN
RESERVOIR - NOTE : FOR PROPOSED SLUDGE AND BACKWASH
WATER PIPING SEE FIGURE NO.
PROP. st
< &

BACKWASH|:
BASIN

12" Exeler River

4
4 g
Raw Waler Line "

Single
Bl SEN Stall
— — Garage

7O BE ABAND ONED/

PROP. 6" BACKWASH RETURN A?OP. 24"

PROP. 12" RAW WATER
2500* UP RESERVOIR

sis - PROP. BACKWASH BASIN &
FLOCCULATION SEDIMENTATION BLDG.

EXISTING WATER TREATMENT PLANT

Scale > ["2 30

FIGURE NO. 8



	water supply system 1_1
	water supply system 2_1
	water supply system 3_1
	water supply system 4_1
	MultiPDF0084-01 5-1

